New Classic Furniture
Assembly Instructions

ITEM: B594-310 CAGNEY 5/0 Q HB
B594-320 CAGNEY 5/0 Q FOOTBOARD & SLATS
B594-330 CAGNEY 5/0 - 6/6 Q/EK SIDE RAILS

Thank you for purchasing this quality product. Be sure to check all packing material carefully for
small parts, which may have come loose inside the carton during shipment. Identify, count all parts
and compare with the HARDWARE LIST below.

Caution: Please read the instructions thoroughly before assembly.

1. We recommend that you assemble this product with the assistance of another person; this will make the
assembly easier, and will help eliminate damage to the product or injury to persons during assembly.

2. Please do not over tighten screws or bolts until the assembly is completed.
3. Please put all parts on a non-abrasive floor before assembly, and follow the assembly steps to assemble
your newly purchased product correctly and efficently.

PART LISTS HARDWARE LISTS
NO: COMPONENT SKETCH QTY NO COMPONENT SKETCH QTY
1 ALLEN KEY jJ 1PC
1PC
A | QuerNHEADBOARD % 2 | BOLTS/6" x 55mm @s) |ePcs
3 | BoLTs/16" x 7omm o) | spcs
B QUEEN FOOTBOARD 1PC
4 LOCK WASHER 5/16" @ 14PCS
C | smEraL \ 2PCS 5 | FLATwasHER 516" 14PCS
D SLAT / 4PCS 6 SCREW: # 8 X 25mm Drosssssssssss- | 8PCS
E | sueporTLEG 4PCS
F HEADBOARD LEG (L-R) % 2PCS
G BUN FOOT @ 4PCS
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New Classic Furniture

Assembly Instructions

ITEM: B594-110 CAGNEY 6/6-6/0 K HB

B594-120 CAGNEY 6/6-6/0 EK/K FOOTBOARD & SLAT

B594-330 CAGNEY 5/0 - 6/6 Q/EK SIDE RAILS

STEP4

STEP3
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New Classic Furniture
Assembly Instructions

ITEM: B594-110 CAGNEY 6/6-6/0 K HB
B594-120 CAGNEY 6/6-6/0 EK/K FOOTBOARD & SLAT
B594-330 CAGNEY 5/0 - 6/6 Q/EK SIDE RAILS

Thank you for purchasing this quality product. Be sure to check all packing material carefully for
small parts, which may have come loose inside the carton during shipment. Identify, count all parts
and compare with the HARDWARE LIST below.

Caution: Please read the instructions thoroughly before assembly.

1. We recommend that you assemble this product with the assistance of another person; this will make the
assembly easier, and will help eliminate damage to the product or injury to persons during assembly.
2. Please do not over tighten screws or bolts until the assembly is completed.
3. Please put all parts on a non-abrasive floor before assembly, and follow the assembly steps to assemble
your newly purchased product correctly and efficently.

PART LISTS HARDWARE LISTS
NO: COMPONENT SKETCH QTY NO: COMPONENT SKETCH | QTY
1 ALLEN KEY JB 1PC
1PC
A | xmGuEADBOARD % 2 | BOLTS/16"x 55mm o) | 6PCs
z 3 BOLTS/16" x 70mm ((((((((((((((@ 8PCS
B KING FOOTBOARD 7 1PC
7 4 LOCK WASHER 5/16" S 14PCS
C SIDE RAIL \ 2PCS 5 FLAT WASHER 5/16" 14PCS
D SLAT / 4PCS 6 SCREW: # 8 X 25mm BW 8PCS
E SUPPORT LEG -ﬁ 8PCS
F HEADBOARD LEG (L-R) % 2PCS
G BUN FOOT @ 4PCS
H SUPPORT LEG am— Y 1PC
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New Classic Furniture

Assembly Instructions

M: B594-310 CAGNEY 5/0 Q HB

GNEY 5/0 Q FOOTBOARD & SLATS

E RAILS

EY 5/0 - 6/6 Q/EK SID
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New Classic Furniture
Assembly Instructions

ITEM: B594-110 CAGNEY 6/6-6/0 K HB
B594-120 CAGNEY 6/6-6/0 EK/IK FOOTBOARD & SLAT
B594-230 CAGNEY 6-0 WK SIDE RAILS

Thank you for purchasing this quality product. Be sure to check all packing material carefully for
small parts, which may have come loose inside the carton during shipment. Identify, count all parts
and compare with the HARDWARE LIST below.

Caution: Please read the instructions thoroughly before assembly.

1. We recommend that you assemble this product with the assistance of another person; this will make the
assembly easier, and will help eliminate damage to the product or injury to persons during assembly.

2. Please do not over tighten screws or bolts until the assembly is completed.

3. Please put all parts on a non-abrasive floor before assembly, and follow the assembly steps to assemble
your newly purchased product correctly and efficently.

PART LISTS HARDWARE LISTS

NO: COMPONENT SKETCH QTY s COMPONENT SKETCH | Q'TY
1 ALLEN KEY gm 1PC

A | KING HEADBOARD % 1PC D | BOLTS/16"x 55mm 6PCS
3 BOLTS/16" x 70mm (((((((((((«(@ 8PCS

B KING FOOTBOARD / 1PC

7 4 LOCK WASHER 5/16" @ 14PCS

C SIDE RAIL \ 2PCS 5 FLAT WASHER 5/16" 14PCS

D SLAT / 4PCS 6 SCREW: #8 X 25mm ProsIS- | 8PCS

E SUPPORT LEG -ﬁ 8PCS

F HEADBOARD LEG (L-R) %" 2PCS

G BUN FOOT @ 4PCS

H SUPPORT LEG a—

MADE IN VIETNAM PAGE : 1 OF 2




New Classic Furniture

Assembly Instructions

M: B594-110 CAGNEY 6/6-6/0 K HB

LS

B 2 AGNEY 6/6-6/0 EK/K FOOTBOARD & SLAT
AGNEY 6-0 WK SIDE RAI

9 0 C
B594-230 C

STEP4

STEP3
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New Classic Furniture

Assembly Instructions
ITEM: B594-040 CAGNEY NIGHTSTAND

Thank you for purchasing this quality product. Be sure to check all packing material carefully for
small parts, which may have come loose inside the carton during shipment. Identify, count all parts
and compare with the HARDWARE LIST below.

Caution: Please read the instructions thoroughly before assembly.

1. We recommend that you assemble this product with the assistance of another person; this will make the
assembly easier, and will help eliminate damage to the product or injury to persons during assembly.

2. Please do not over tighten screws or bolts until the assembly is completed.

3. Please put all parts on a non-abrasive floor before assembly, and follow the assembly steps to assemble
your newly purchased product correctly and efficently.

PART LISTS HARDWARE LIST
NO: COMPONENT SKETCH |Q'TY NO: SKETCH DESCRIPTION Q'TY
A | NIGHT STAND g | e 1| | Atenkey 4mm Pc
B | BUNFOOT D 4PCS BOLTS/16" x 70mm 8 Pes

@ LOCK WASHER 5/16" 8 Pcs

FLAT WASHER 5/16" 8 Pcs

{

\N
\\
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New Classic Furniture

Assembly Instructions
ITEM: B594-050 - CAGNEY DRESSER

B594-060 - CAGNEY MIRROR

Thank you for purchasing this quality product. Be sure to check all packing material carefully for
small parts, which may have come loose inside the carton during shipment. Identify, count all parts
and compare with the HARDWARE LIST below.

Caution: Please read the instructions thoroughly before assembly.

1. We recommend that you assemble this product with the assistance of another person; this will make the

assembly easier, and will help eliminate damage to the product or injury to persons during assembly.
2. Please do not over tighten screws or bolts until the assembly is completed.

3. Please put all parts on a non-abrasive floor before assembly, and follow the assembly steps to assemble
your newly purchased product correctly and efficently.

PART LISTS HARDWARE LIST
NO: COMPONENT SKETCH |Q'TY NO: SKETCH DESCRIPTION Q'TY
A | DRESSER @ 1PC 1 | Allen Key 4mm 1Pc
B | BUNFOOT D 4PCS 2 | @) | soLtsiss7om 8 Pcs
C SUPPORT LEG R 1PC 3 @ LOCK WASHER 5/16" 8 Pcs
D TIPPING RESTRAINT /@ 1SET 4 - FLAT WASHER 5/16" 8 Pcs
STEP1 | |
|
STEP3
Furniture Top
/
WALL
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New Classic Furniture

Assembly Instructions

ITEM: B594-050 - CAGNEY DRESSER
B594-060 - CAGNEY MIRROR

PART LISTS HARDWARE LISTS
NO: COMPONENT SKETCH QTY NO: SKETCH DESCRIPTION Q'TY
A DRESSER @ 1PC 1 %} Allen Key 4mm 1Pc
B MIRROR @ 1PC 2 BOLT 1/4" *1-3/8"L 8 Pcs
C MIRROR SUPPORT 2PC 3 @ LOCK WASHER 1/4" 8 Pcs
4 FLAT WASHER PLATE 1/4" 8 Pcs

STEP4 B/W,/C
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New Classic Furniture

Assembly Instructions
ITEM: B594-070 CAGNEY CHEST

Thank you for purchasing this quality product. Be sure to check all packing material carefully for
small parts, which may have come loose inside the carton during shipment. Identify, count all parts
and compare with the HARDWARE LIST below.

Caution: Please read the instructions thoroughly before assembly.

1. We recommend that you assemble this product with the assistance of another person; this will make the
assembly easier, and will help eliminate damage to the product or injury to persons during assembly.

2. Please do not over tighten screws or bolts until the assembly is completed.

3. Please put all parts on a non-abrasive floor before assembly, and follow the assembly steps to assemble
your newly purchased product correctly and efficently.

PART LIST HARDWARE LIST
NO: COMPONENT SKETCH QTY NO: SKETCH DESCRIPTION Q'TY
A CHEST @ 1PC 1 %j Allen Key 4mm 1Pc
B BUN FOOT @ 4PCS 2 BOLTS5/16" x 70mm 8 Pcs
C ANTI-TIP RESTRAINT /@ 1SET 3 @ LOCK WASHER 5/16" 8 Pcs
4 FLAT WASHER 5/16" 8 Pcs

STEP1

-

STEP3
Furniture Top
—4 -
ﬁ—d N
/ \ 7

\
/
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